
1

Apr 2024 1Process Optimization

PLANT OPTIMIZATION

Maryland Center for Environmental  Training
College of Southern Maryland

La Plata, MD

Apr 2024

Presented by
Ed Jones

2Process Optimization

Before class starts, please:
– Check in

During class, please:
– Asks questions
– Feel free to get up and leave the 

classroom at any time (i.e., rest 
rooms, phone calls, etc.)

After class, please:
– Fill out Class Evaluation
– Answer Questions on Post Quiz

Apr 2024 Process Optimization 3

Process Training Sessions

1

2

3



2

Housekeeping

•1–day class
•Start class – 8:00 am
•10-minute Breaks – every hour
•Lunch ~ 11:30 am – 12:30 pm
•End class ~ 3:30 to 4:00 pm 

Apr 2024 4Process Optimization
[...]
Apr 2024 Process Optimization 223

Budget Summary

• Total $1,757,500

• At 2.5 MGD average flow 
1. $1,757,500 / 2.5 x 365 = $1925/MG
2. Staff = 10 members
3. AWT plant  - Permit limits include N and P + low levels of 

BOD and TSS

Apr 2024 Process Optimization 224

Analysis*

• Labor 47%
• Oper supplies 19%
• Power 11%
• Biosolids 11%
• All other 12%

Apr 2024 Process Optimization 225

223

224

225



76

Labor

• Does every set of tasks fit into a 40 hour work 
week?

• Can people be trained to multi-task?
• Can lab staff , or maintenance staff fill in for  

operations?
• Employee availability = 85% (show calculation)
• Eliminate unnecessary tasks – perform task analysis

1. Define process standards
2. Look at each area and define a standard of care 
3. Define needed tasks, time needed and who assigned 

Apr 2024 Process Optimization 226

Calculation

• Determine % availability of a staff person
1. Assume 2080 hours per year (40 hours/week & 52 

weeks/year)
2. Vacation time – 20 days/year
3. Sick leave – 5 days/year
4. Holidays – 9 days/year
5. Total = 34 days/year =  34 X 8 = 272
6. 272/2080 = 13.1% or 86.9% available

Apr 2024 Process Optimization 227

Management

• Old model – a person in charge of each section, e.g. 
operations, maintenance, lab, etc.

• New model – one person manages several 
functions; relies on technical experts in each area

• Can you consolidate O&M, E&I, Lab & Process 
Engineering

• Working managers?

Apr 2024 Process Optimization 228

226

227

228



77

Operations Staffing

• Can some operations tasks be automated?
1. Tradeoff with instrumentation staff
2. Investment in Process Control Systems

• Sampling – auto samplers
• Maintenance responsibilities – PM or CM
• Ownership
• Day  vs. night staffing
• Standardize operations between shifts
• Shift handoffs

Apr 2024 Process Optimization 229

Maintenance Staffing

• Attempt to make majority of work planned
1. Maintenance Management System - CMMS - records
2. Predictive maintenance 
3. Preventive maintenance – define work hours
4. Corrective maintenance
5. Capital ImprovementA. Concept of ROI

Qualified staff for automation and PCS maintenance
Consider  contracting out specialty work, e.g. HVAC, 

cranes, centrifuge rebuilds

Apr 2024 Process Optimization 230

Maintenance (cont)

• Parts
1. Available and in a box handed to mechanic 
2. What you keep on your shelf vs. vendor’s shelf
3. Critical spare partsA. For equipment with little installed redundancyB. For  equipment with long lead times

Apr 2024 Process Optimization 231

229

230

231



78

Addressing Overtime*

• Planned vs. unplanned OT
• Can multi skills offset some OT?
• How do you prioritize work and staffing?
• Minimum staffing on shifts
• Can others fill in?

Apr 2024 Process Optimization 232

Operating Chemicals (WWT)

• Next largest expenses may include:
1. Polymers for settling, or for thickening/dewatering
2. Methanol for  denitrification
3. Sodium hypochlorite for disinfection and odor control; 

also biology control in secondary
4. Sodium bisulfite for dechlorination
5. Ferric chloride or alum for phosphorus removal
6. Lime/magnesium hydroxide/ caustic for pH adjustment

Apr 2024 Process Optimization 233

Operating Chemicals (Water)

• Al or Fe salts for coagulation
• Lime or caustic for pH control
• Sodium hypochlorite for safety in the delivery 

system; bisulfite for dechlor
• Some chemicals to add fluoride to the water
• Some chemicals for taste and odor

Apr 2024 Process Optimization 234

232

233

234



79

Two Approaches

• Pay less for  each chemical – via good purchasing 
techniques

• Use less to do each job – under  operation’s control

Apr 2024 Process Optimization 235

Pay Less

• Price often depends on quantity purchased
• Try to work with other agencies to do a group bid
• Getting competition is key to good pricing – search 

out suppliers
• Benchmark to learn what others are paying for that 

chemical
• Use chemical marketing firms to track pricing
• Use BLS PPI for some common chemicals

Apr 2024 Process Optimization 236

Feeding Chemicals

• Dry Product
1. Gravimetric
2. Volumetric

• Liquids
1. Pumping a liquid or slurry, w/wo carrier water

• Gas
1. Must be dissolved in water

Apr 2024 Process Optimization 237

235

236

237



80

Dry Feeders* 

• Usually, a silo or day tank to a volumetric feeder
1. Day tank can be on a scale
2. Can use a calibrated screw to feed. Requires periodic 

calibration
3. Other feeders – Belt, Revolving plate, Rotary, Shaker
4. Inspect to avoid buildup from moisture

Apr 2024 Process Optimization 238

Feed Controls - Solids

• Target a #/dry ton in solids streams
• Difficult to have an on-line analyzer that works
• Can run % solids or TSS in field

1. Need visual or grab sample of dewatered cake or 
centrate – to vary polymer dose

Apr 2024 Process Optimization 239

Feeding Liquids

• Positive displacement pumps
1. Gear pumps
2. Hose pumps (2000 hours life)
3. Diaphragm pump
4. Rotary lobe pump
5. Progressive Cavity pump

Apr 2024 Process Optimization 240

238

239

240



81

Pump Selection* 

• Gear pumps – becoming more popular
• Hose pumps – Hose has a life span

1. No air binding
• Diaphragm pumps

1. Vari speed and vari stroke
2. Can air bind

Apr 2024 Process Optimization 241

Pump Selection (cont)*

• Rotary lobe pump – handles product without 
damaging, e.g. polymer

• Progressive cavity pump – Good general, all-
purpose pump

• Drum pump – for small feed systems

• Pumps cannot be over or under sized
• Use graduated cylinder for calibrating pumps
• Carrier water advantages/disadvantages

Apr 2024 Process Optimization 242

Carrier Water

• Works to help disperse the chemical in the total 
flow, esp. if little mixing at point of application

• Some chemicals react with carrier water
1. Ferric chloride forms ferric hydroxide

Apr 2024 Process Optimization 243

241

242

243



82

Flushing Water

• All chemical piping should have a flushing 
connection

1. Never leave chemical sitting in a pipe. It attacks the 
piping/glue at fittings - hypo

2. Can have an auto solenoid to flush when feed stopped
3. Protect from leaving it on

Apr 2024 Process Optimization 244

Feed Controls – Liquid 

• Can be constant flow, but not optimum
• Best if flow-paced with main flow – metered flow 

rate determines pump speed or stroke
• Difficult to measure flow rates of chemical, often 

use a correlated speed
• Target a mg/l dosage into liquid flow
• Can use feedback from an on-line analyzer, e.g. NO3

analyzer to set methanol flow

Apr 2024 Process Optimization 245

Feeding Gas

• Examples – Chlorine, Sulfur dioxide, Oxygen, Ozone
• Need an evaporator for Cl2 and SO2

• Water solution

Apr 2024 Process Optimization 246

244

245

246



83

Addition Points

• Get good mixing
• Reaction times
• Add at a point of natural turbulence or install a 

mixer
1. Chemical Injection Units
2. Ejectors
3. Static Mixers
4. Flocculation Tanks (mostly for solids streams)

Apr 2024 Process Optimization 247

Addition Points (cont)

• Difficult to get good mixing in raw sewage
• Most mechanical mixers require clean water
• CIUs are high speed machines that work well for 

Hypo, ferric chloride, and caustic
• Ejectors also work with these chemicals

Apr 2024 Process Optimization 248

Use Less*
• Collect data on usage
• Trend the data
• Compare with theoretical values
• Compare with literature
• Benchmark
• Look at addition point – good mixing?
• Flow pacing
• Online analyzers
• Jar testing to confirm dosages required
• Calibrate feed equipment

Apr 2024 Process Optimization 249

247

248

249



84

Example Chemical Dosages

• Ferric Chloride (P removal) – 5 mg/l of Fe and 
another 2.5 at second point

• Sodium Hypochlorite for Disinfection – 4 mg/l
• Sodium Bisulfite – 2.5 mg/l
• Methanol – 3 lbs/lb of NO3-N
• Caustic – 0.81 lbs/lb of alkalinity 
• Lime for solids stabilization – 15 to 20% of dry solids

Apr 2024 Process Optimization 250

Example Chemical dosages

• Polymer – in wastewater to aid settling- 0.2 mg/l
• Polymer for Thickening – 5 lbs/dry ton solids
• Polymer for Dewatering – 10 to 15 lbs/ton solids

Apr 2024 Process Optimization 251

Phosphorous Removal

Apr 2024 Process Optimization 252

Data from the Blue Plains Advanced Wastewater Treatment Plant, Washington, D.C. and Luedecke, C.; Hermanowicz, S.; Jenkins, D. (1987). Precipitation of 
Ferric Phosphate in Activated Sludge: A Chemical Model and Its Verification. Water Sci. Technol., 21, 325–338.

Ratio of iron (Fe+3) 
dose to phosphorus 
removed as a function 
of residual soluble 
orthophosphate 
concentration

250

251

252



85

Calculation (1)

• Given: Average flow = .075 MGD
• Fe dosage of 7.5 mg/l
• Calculate gpm of Ferric chloride feed

• 0.75 MGD X 8.34 #/MG/mg/l X 7.5 mg/l of Fe = 46.9 
# Fe/day

• 46.9 #/day X (162.35/55.85) = 
136.4 # FeCl3/day

Apr 2024 Process Optimization 253

Calculation (2)

• Given FeCl3 as delivered is 34% solution; density of 
11.67 # solution/gallon.

• 136.4 # FeCl3/day /0.34 # FeCl3/# solution = 401.2 # 
solution/day

• 401.2/ 11.67 #/gal = 34.4 gal/day of FeCl3 solution
• 34.4/1440 min/day = 0.24 gal/min FeCl3 solution

Apr 2024 Process Optimization 254

Optimizing Chemical Feed

• Trend data – know where you are
1. Measure flow or lbs of solids processed and lbs of 

chemical used per what is measured –
Daily/Weekly/Monthly

2. Plot data
3. Look for ways to reduce consumption
4. Chemicals can be a large portion of total budget 

Apr 2024 Process Optimization 255

253

254

255



86

Optimizing Chemical Feed

• Use flow pacing, on-line analyzers
• Give operators the data
• Set performance targets
• Calibrate pumps and dry feeders monthly/quarterly

1. Hose pumps and diaphragms wear
2. Volumetric screws get plugged

Apr 2024 Process Optimization 256

Resources

• Chlorine Institute – www.cl2.org
1. Chlorine, hypo, caustic, hydrochloric acid

• Methanol Institute – www.methanol.org
• National Lime Association – www.lime.org

Apr 2024 Process Optimization 257

Optimizing Polymer

• QA on deliveries – compare with original tested
• Jar tests for settling optimization
• Jar tests/Buchner funnel for  solids
• Maybe add with Fe or Al
• Rise test in DAF
• Performance testing in field – Microwave or Sartorius

• A benefit of increased primary sludge is improvement in 
dewatering (using less chemical there)

Apr 2024 Process Optimization 258

256

257

258



87

Polymer Calculation

• Setting: Should Operations pay additional polymer costs 
to get higher cake solids in the dewatered cake?

• Assumptions: Polymer added at 10 lbs/dry ton to 
produce a 26% solids. If add 11 lbs/dry ton, can get 27% 
solids. Polymer cost is $1.75/pound. 

• Hauling costs are $40.00/wet ton biosolids
• Average sludge production is 15 dry tons/day

• 15/0.26 = 57.7 wet tons/day ; 15/0.27 = 55.6 wet 
tons/day

Apr 2024 Process Optimization 259

Continued

• Cost/day to haul biosolids
1. At 26% solids 57.7 wet tons X $40.00 = $2308/day
2. At 27% solids 55.6 wet tons X $40.00 = $2224/day
3. Difference is $84/day

Cost/day for extra polymer
10lbs/dry ton X 15 dry tons/day = $150/day
11 lbs/dry ton X 15 dry tons/day = $165/day
Difference is $15/day
Conclusion : Add the extra polymer

Apr 2024 Process Optimization 260

Methanol

• Formula
• Try to use the carbon in wastewater first
• Flow pace addition
• Measure ammonia and add required amount
• Trim by measuring nitrate
• Insure good mixing
• Avoid overdosing as it drops DO and increases BOD
• Also vaporizes and may exceed air pollution limits

Apr 2024 Process Optimization 261

259

260

261



88

Sodium Hypochlorite *

• Disinfection and incoming odor control
• Run tests to see what chlorine residual meets fecal 

standard
• Flow pace or use a chlorine residual analyzer and 

trim feed
• Try to get double duty, e.g. disinfect and minimize 

growth on filter media

Apr 2024 Process Optimization 262

Sodium Bisulfite 

• Dechlorination
• Instantaneous reaction
• Flow pace and trim with an on-line analyzer for 

chlorine residual

Apr 2024 Process Optimization 263

Ferric chloride or Alum

• Formula – Fe + PO4 = FePO4
• Jar tests to optimize
• Check for competing reactions, e.g. sulfides
• Can use ferrous to react with H2S
• Review mixing at addition point

Apr 2024 Process Optimization 264

262

263

264



89

pH Adjustment*

• Can use lime, magnesium hydroxide, or caustic
• Good mixing
• On-line analyzer for pH

Apr 2024 Process Optimization 265

pH Adjustment*

• Wastewater usually enters plant at a pH near 6.5, 
but can vary depending on industrial component

• Usually regulated to discharge at 6.0 to 9.0
• Some processes cause a drop in pH

1. Chemical (ferric chloride) for P removal
2. Nitrification

Apr 2024 Process Optimization 266

pH Adjustment (cont)

• Lime (quicklime) is the least costly, but comes with 
handling problems

1. Must be slaked
2. Lime must be kept away from moisture
3. Some large facilities have been shut down due to 

handling difficultiesA. Absorbs moisture in storageB. White-outsC. Scaling in lines after slaking
Apr 2024 Process Optimization 267

265

266

267



90

Apr 2024 Process Optimization 268

Reducing Costs

•Biosolids Reuse/Disposal

Apr 2024 Process Optimization 269

Biosolids

• Evaluate contracts for final reuse or disposal
• Do you have competition when it is bid?
• Benchmark with other  plants
• Can you team up with another plant under  one 

contract?
• Can you manage the hauling/land application with 

your staff and vehicles?
• Can you change your in-plant processes to make 

final disposal less expensive? This could be a long-
term project

Apr 2024 Process Optimization 270

268

269

270



91

Typical Plant Use of Energy

• Pumping 12.0%
• Aeration 55.0%
• Clarifiers 3.0%
• Digestion 11.0%
• Solids Processing 8.0%
• Buildings, HVAC, Lighting 6.0%
• Other 5.0%

Apr 2024 Process Optimization 271

Energy Use

• Typical activated sludge plant = 1200 to 2500 
kwh/MG

• With advanced nutrient removal = increase another 
30 to 50%

Apr 2024 Process Optimization 272

Optimizing Energy Use

• Two approaches
1. Use less
2. Pay less for what you do use

Apr 2024 Process Optimization 273

271

272

273



92

Energy Audit

•An audit helps you understand:
1.How much energy your plant uses
2.Helps you understand why you use it
3.Most of the time, this knowledge can 

lead you to defining saving 
opportunities

Apr 2024 Process Optimization 274

How to Begin to Optimize*

• Perform energy audit
1. List all motors over  x hp (depends on plant size)
2. Estimate hours/day for each large user
3. Build a table by asset of kwh/day use
4. Estimate daily/annual cost of each asset
5. Calculate kwh/MG and compare to benchmark

• Examine rate structure
1. Based on usage above, is there a better rate structureA. Demand Billing, e.g.

Apr 2024 Process Optimization 275

Inventory of Motors
Motor List by Area of the Plant

EfficiencyYear InstalledHrs/day No. of unitsRated hpEquipment

86.5%2001165150Raw Pump

Apr 2024 Process Optimization 276

274

275

276



93

Definitions*

• Watts (W) – Volts X Amps
• Kilowatts (kW) – 1000 watts
• Kilowatt Hours (kWH) – kW x Hours = the amount of 

power used
• 1.0 Horsepower – 0.746 kilowatts
• Duty cycle – number of hours a motor is running 

per day or per month
• Load factor – measured (or assumed) percentage of 

full load amps

Apr 2024 Process Optimization 277

Energy Management Plan 

•Gather Data
•Analyze the data
•Develop a plan
•Implement the plan
•Evaluate results

Apr 2024 Process Optimization 278

Steps in conducting a Level 1 
Audit

• Review your power bills (one to two years of data)
• Do an inventory of your largest motorsA. List horsepower rating, duty cycles, etc. of each
1. With the above information look for opportunities to save
2. Develop a number of Energy Conservation Measures 

(ECMs)

• The pitfall of a Level 1 audit is that it is not based on 
real data. It therefore assumes efficiencies that may 
not be realistic

Apr 2024 Process Optimization 279